TOPR=GAL

ASSEMBLY INSTRUCTIONS

Multifunctional workbench
MFW1000

0 Please read this manual before using the product and follow the instructions it contains!




CONTENT

PARTS LIST Parts list 3
ASSEMBLY Upright assembly 6
Assembly of back panel, covers & beams 7
WITH BACK PANEL Shelf assembly 8
Cabinet modules assembly 9

ASSEMBLY Upright assembly 10
Beam & shelf assembly 11
WITHOUT BACK PANEL Cabinet modules assembly 12
ASSEMBLY Assembly of castors & handles 13
Service & Kontakt 14
MOBILE

Do not over-tighten screws!
0 Screws are first hand-tightened and only tightened after the entire frame has been assembled — using suitable tools such
as a cordless drill or a wrench.




TOPR=GAL

PARTS LIST
A Height-adjustable foot part E Diagonal brace
5

B Upright profile 750 mm F Beam

AR

h i
G Upright profile 1250 mm for back panel G Safety pin

<Al
D Cross brace H M8 x 20 mm screw

01495 707222 [#]info@topregal.co.uk www.topregal.co.uk




TOPR=GAL ASSEMBLY

| Washer

G

J M8 nut

w

K M5 x 35 mm allen screw

L M5 nut

M M8 x 25 mm allen screw

B (0

N Cover for back panel — vertical

0 Cover for back panel — horizontal

P Cover for table




TOPR=GAL

Q M5x40 mm carriage bolt U Mesh back panel

W

0)))))))))))))))))))))))))))_}>

R Wooden shelf V End cap
0 Swivel castor with brake W Tool cabinet with doors

T Handle X Tool cabinet with drawers

01495 707222 [#]info@topregal.co.uk www.topregal.co.uk



TOPR=GAL

UPRIGHT ASSEMBLY

5

&5 5 5 5 5 5 5 57 5 5 B % 5 5 5 5 5 5 5 5 5 5 5 5

&
©
R
u a"
\ \ aﬂo
\ \ aﬂ°
N\ aﬂo
Ll
u a"o
u a"o
b,
Ll
b
Ll
Al g y
© a’b
L]
Ll 0‘}
S R
] u|| )
y “a 1)
o °P ull ¢
uf e i
b 9 A
off o1l
0, L
L
v 0'0
) 0'0
Y a"o
Y a"o
.
L]
v a'h
v o'b
oﬂ
v
0,
L]
b 9
Nif)
by

1. Slide upright profile B and C over foot part A and fix using screws H and washers .

2. Slide braces D and E into upright profile and tighten using bolts K and nuts L.



=GAL

o
Q.
(=
=

x
=
=
o
=
>
)
2
=)
S
b
=
s
=

[#]info@topregal.co.uk

3. Position covers N on the rear upright profile and fasten with screw P and nut L. Put on covers 0.
Insert end cap V.

2. Attach back panel U between the rear, taller uprights C with screws H, washers | and nuts J.

1. Attach beams F to the upright and secure them with safety pin G.

ASSEMBLY OF BACK PANEL, COVERS & BEAMS
4,

(] 01495 707222




2\

=
sssssssssasa X7
S ssssasosaosaon

aaaaaaaaaaaa

aaaaaaaaaaaa

aaaaaaaaaaaa

aaaaaaaaaaaa

ﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂ

aaaaaaaaaaaa

ﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂ

-
<
(L)

Beam
\

TOPR

1. Attach beams F to the upright and secure them with safety pin G.

2. Place shelf R onto the stepped beams (self-fixing).

SHELF ASSEMBLY




GAL

o
Q.
(=
=

x
=
)
2
=

>
)
o

=
S
S
]
E
=
K3

).

).

[#]info@topregal.co.uk

Place cabinet modules V and W on the lower stepped beams (self-locking

Beam
\

2. Attach beams F to the upright and secure them with safety pin G.

3. Place shelf R onto the stepped beams (self-fixing

1.

CABINET MODULES ASSEMBLY

01495 707222




TOPR=GAL

UPRIGHT ASSEMBLY

=5 5 & 5 5 & 5 5 5 5 5 &5 5 5 &

1. Slide upright profile B over foot part A and fix using screws H and washers I.

2. Slide braces D and E into upright profile and tighten using bolts K and nuts L.

3. Attach covers P.



TOPR=GAL

BEAM & SHELF ASSEMBLY

4
4
o
4
Q.‘
N oo~
g b 0
i K
o u|| @
| H 0
-‘ moﬂ
A sl 0 "
L) i %
o I 0
h h. muo
ll i [1 ma"
S 0 f
o] [
s (]| "l
Y| [
NI mao
|| @,
00
|| @,
00
m@o
ma'o
- “o'@
ma'
00
il
|
0

1. Attach beams F to the upright and secure them with safety pin G.

2. Place shelf R onto the stepped beams (self-fixing).

01495 707222 [#]info@topregal.co.uk www.topregal.co.uk




TOPR=GAL

CABINET MODULES ASSEMBLY

5 5 &5 & 5 5 5 5 5 5 5 5 5 5 g

5 5 5 5 o5 & 5 5 5 5 & 5 5 F

1. Attach lower beams F to the upright and secure them with safety pin G.
2. Place cabinet modules W and X on the lower stepped beams (self-locking).

3. Attach upper beams F to the upright and secure them with safety pin G.

4. Place shelf R onto the stepped beams (self-fixing).




TOPR=GAL

ASSEMBLY OF CASTORS & HANDLES

auaﬂaaﬂaaﬂlqagg

=

S = = = © © 5 5 © 5 5 o oG

°°JJJQ°Q‘°‘Q‘Q°Q‘Q°Q°Q%

T 5 &5 5 & 5 & 5 & 5 & 5 & 5 &

@©
T 7 5 5 5 5 5 5 5 5 5 5 5 ¥

/47
- A
k
o 1/
N2
.U
_U
J.H H
iy
i
]'U
H S

o For mobile workbenches, the castors have to be attached as a first step! Then follow the instructions as described.

1. Attach castor S to foot part A with screws H, washers | and nuts J.
2. Assemble the workbench as described (with back panel: p. 6 - 9 / without back panel: p. 10 - 12).

3. Attach handle T with screws M, washers | and nuts J.

01495 707222 [#]info@topregal.co.uk www.topregal.co.uk




TOPR=GAL

SERVICE & KONTAKT

Contact our product experts and find help and solutions for your product. Here you will find all contact information listed
by country and language: www.topregal.co.uk/en/service

Responsible for the content:
TOPREGAL GmbH
Industriestrasse 3

70794 Filderstadt
GERMANY
www.topregal.com




TOPR=GAL



